技術服務與支援

水平線鋸機 CR13V2

更新 2020/03/03
項目編號 零件號 說明 使用數量 備註
*1 330833 底座(F) (CR13V2) 1
2 330821 前蓋(F) (CR13V2) 1
3 330834 蓋銷 (CR 13V2) 1
4 330818 齒輪蓋(F) (CR13V2) 1
5 326589 CR13V2 刀刃座(C)#5(HKF) 1
6 318458 CR13VC 氈墊圈 1
7 321117 CR13VC 墊圈 (H) (HKF) 1
8 318459 CR13VC V型環 1
9 321118 CR13VC O型環(HKF) 1
10 321214 軸襯[B] (CR13VC、CR13V2) 1
11 949566 CR13V2 鎖緊螺帽 LOCK NUT M5 1
12 330828 柱塞(F) (CR13V2) 1
13 330829 接合銷(F) (CR13V2) 1
14 321136 CR13VC 擺動輪 2
15 322142 NYLOCK BOLT (W/FLANGE) M5X12 1
16 318451 NYLOCK BOLT (W/FLANGE) M6X35 1
17 318452 WASHER (G) 1
18 321130 CR13VC 蓋 (HKF) #18 1
19 321134 CR13VC 鋸片夾銷(HKG) 1
20 318483 CR13VC 彈簧[B](HKF) 1
21 326590 特殊螺栓M5 (CR13V2) 1
22 326588 CR13V2 控制桿(C)#22(HKF) 1
23 326591 CR13V2 刀刃彈簧(HKF)#23 1
24 6002DD BALL BEARING 6002DDCMPS2L 1
25 317196 NYLOCK BOLT (W/FLANGE) M4X12 3
26 322119 CR13V2 副軸(B)(HKF)#26 1
27 967261 RETAINING RING FOR D17 SHAFT 1
28 330830 往復板(F) (CR13V2) 1
29 327694 BALL BEARING 6003VVCM (NYLON RETAINER) 2
30 939556 RETAINING RING FOR D35 HOLE (10 PCS.) 1
31 330831 二檔軸(F) (CR13V2) 1
32 330832 齒輪(F) (CR13V2) 1
33 608VVM 滾珠軸承608 [N] 1
34 330819 內蓋(F) (CR13V2) 1
35 6001VV 滾 珠 軸 承 6001 [N] 1
36 314430 SLOTTED HD. SCREW (SEAL LOCK) M4X10 2
*37 360872C CR13V2 電樞子#37 1
38 330820 FAN GUIDE (F) 1
39 953174 HEX. HD. TAPPING SCREW D5X55 2
*40 340751C STATOR ASS'Y 110V 1 INCLUD.41
41 930703 BU-PN3 炭刷接頭 2
42 608VVM 滾珠軸承608 [N] 1
43 330817 外殼 (CR13V2) 1
44 945161 DU-PN2 炭刷蓋 2
*45 999043 炭精刷 43# (1pair) 7x11x17 2
46 958900 G15SA2 炭刷座 2
47 307224 MACHINE SCREW (W/WASHERS) M5X60 (BLACK) 4
50 307028 攻牙螺絲[帶法蘭]D4X25[黑色] (RP3608DA) 5
52 BRAND LABEL 1
*53 330837 開關 (CR13V2) 1
*54 930039 NOISE SUPPRESSOR 1 EXCEPT FOR HKG.USA.CAN.MEX.THA
55 981373 TUBE (D) 2
56 NAME PLATE 1
58 984750 TAPPING SCREW (W/FLANGE) D4X16 2
59 937631 LU-GN3 線夾 1
*60 938051 CORD ARMOR D10.1 1
*61 323974 CORD 1 (CORD ARMOR D10.1) FOR TPE
*62 334841 CR13V2 手柄組(G)(H)(HKF) 1
63 334921 SPECIAL BOLT M5 SET 1 INCLUD.11.21
64 336374 CR13V2 齒輪外殼整組#64 1 INCLUD.4.6-10
STANDARD ACCESSORIES 0
501 944458 HEX. BAR WRENCH 4MM 1
*502 327129 SABER SAW BLADES NO.341 150L P.14 (3 PCS 1
503 327054 CASE 1
OPTIONAL ACCESSORIES 0
602 958182 CR10V 水平鋸片NO.2[5](停產) 1
603 958183 SABER SAW BLADES NO.3 (5 PCS.) 1
604 959611 CR10V 水平鋸片NO.4(5)(160mm)3t(白) 1
605 958185 CR10V 水平鋸片NO.5(5)(120mm)9t(白) 1
606 958188 CR10V 水平鋸片No.8(5)(205mm)9t (停產) 1
607 996427 CR10V 水平鋸片NO.9[3].(停產) 1
608 318611 SABER SAW BLADES NO.101 150L P.10 (5 PCS 1
609 318612 SABER SAW BLADES NO.102 228L P.10 (5 PCS 1
610 318613 CR13VC 水平鋸片NO.103 (5)(150mm)14t(綠) 1
611 318614 CR13VC 水平鋸片NO.104( 5)(228mm)14t(綠) 1
612 318617 SABER SAW BLADES NO.107 150L P.24 (5 PCS 1
613 318618 SABER SAW BLADES NO.108 228L P.24 (5 PCS 1
614 324818 SABER SAW BLADES NO.109 150L P.18 (5 PCS 1
615 324819 SABER SAW BLADES NO.110 228L P.18 (5 PCS 1
616 318619 SABER SAW BLADES NO.121 305L P.6 (5 PCS. 1
617 318620 CR13VC 水平鋸片NO.131(5)(305mm)10-14t綠 1
618 318621 SABER SAW BLADES NO.132 203L (5 PCS.) 1
619 330852 CR13V2 切斷導規 1 INCLUD.620-632
620 996423 NUT LEVER 1
621 996422 CHAIN BOLT 1
622 996421 GUIDE BAR 2
623 996424 SLIDE PLATE 1
624 949755 HEX. SOCKET HD. BOLT M6X16 (10 PCS.) 2
625 321427 PLATE (B) 1
626 321428 BASE SLEEVE 2
627 949665 HEX. SOCKET HD. BOLT M5X14 (10 PCS.) 2
628 949755 HEX. SOCKET HD. BOLT M6X16 (10 PCS.) 2
629 949425 WASHER M6 (10 PCS.) 2
630 944458 HEX. BAR WRENCH 4MM 1
631 944459 HEX. BAR WRENCH 5MM 1
632 330833 底座(F) (CR13V2) 1